

Triple antithrombotic therapy for atrial fibrillation and coronary stents

Danielle Shmyr ACPR Vanessa Van der Merwe MBChB Erin Yakiwchuk ACPR MSc
Arden Barry PharmD ACPR Lynette Kosar MSc(Pharm)

Triple therapy (TT) refers to the concurrent use of an oral anticoagulant (OAC), such as warfarin, and dual antiplatelet therapy (DAPT), such as acetylsalicylic acid (ASA) plus clopidogrel.¹ The most common clinical indication for TT is patients with atrial fibrillation (AF) who have acute coronary syndrome (ACS) or who have undergone percutaneous coronary intervention (PCI) with stent insertion, which accounts for approximately 5% to 8% of all patients who undergo PCI.² There is limited evidence to guide clinicians on prescribing TT. As such, it is difficult to estimate the benefit of TT over DAPT or dual therapy (ie, an OAC plus a single antiplatelet agent) in these patients. As expected, TT carries a higher risk of bleeding than dual therapy or DAPT do.³ Further, the risk of bleeding increases with continued use.⁴

Owing to limited evidence and the complexity of this regimen, TT should only be prescribed after consultation with a cardiologist. Of note, the prescribing patterns of cardiologists for these patients might vary owing to the lack of definitive data. For example, a recent analysis of antithrombotic prescribing in patients with AF after PCI within one Canadian cardiology centre concluded that less than half of patients received TT and approximately one-fifth received non-evidence-based therapies.⁵ The present article reviews the literature on TT, focusing on decisions regarding choice of anticoagulant or antiplatelet therapy and duration, and outlines how primary care prescribers can monitor TT, communicate the rationale for and duration of TT to patients, and reduce the risk of bleeding (Box 1).

Case description

Mrs L.F., an 80-year-old woman known to you, presents to your clinic with shortness of breath, fatigue, and a “racing heart,” which started approximately 2 days ago. An electrocardiogram confirms AF with a heart rate of 120 beats/min. You review her chart to select an agent for AF stroke prevention and are reminded that she had a non-ST-segment elevation

myocardial infarction 2 months ago, which was managed with 2 drug-eluting stents. She was prescribed 90 mg of ticagrelor twice daily for 12 months, 81 mg of ASA daily for life, 50 mg of metoprolol twice daily, 10 mg of ramipril daily, and 40 mg of atorvastatin daily. Her past medical history includes hypertension, type 2 diabetes mellitus, dyslipidemia, and osteoarthritis. Her other medications include 500 mg of metformin twice daily, 650 mg of acetaminophen twice daily, and 20 mg of paroxetine once daily, which was started during menopause for hot flashes. Mrs L.F. is a non-smoker and very rarely consumes alcohol. She has no mobility issues and lives independently in a condominium with her husband.

Box 1. Practical tips for monitoring and communicating the rationale for and duration of antithrombotic TT to patients

When therapy is initiated, document the following in the patient's chart (paper or electronic medical record):

- indication for and intended duration of TT;
- the suggested target INR (eg, 2.0–2.5, 2.0–3.0) if warfarin is used;
- instructions for step-down therapy, along with duration of therapy;
- HAS-BLED score and reversible risk factors to address (review at each subsequent visit while taking TT); and
- the intended duration of proton pump inhibitor use, if taking for gastroprotection

Include the following on the prescription label:

- instructions for duration of TT (eg, “continue until [date], then stop”)

Patient education:

- Emphasize the intended duration of TT and encourage the patient to report any bleeding
- Ensure the patient understands which antithrombotics are to be continued when TT is complete (especially with ASA, as it is available over the counter)
- Instruct the patient to avoid over-the-counter products that can increase the risk of bleeding (eg, NSAIDs, vitamin E, high-dose omega-3 [3–4 g/d], G natural health products [eg, ginkgo, ginseng, garlic])

ASA—acetylsalicylic acid; HAS-BLED—hypertension with a systolic blood pressure > 160 mm Hg, abnormal renal or liver function, stroke (caused by a bleed), bleeding, labile INR, elderly (age > 65 y), drugs (ASA, NSAIDs) or alcohol (≥ 8 drinks/wk); INR—international normalized ratio; NSAID—nonsteroidal anti-inflammatory drug; TT—triple therapy.



This article is eligible for Mainpro+ certified Self-Learning credits. To earn credits, go to www.cfp.ca and click on the Mainpro+ link.

La traduction en français de cet article se trouve à www.cfp.ca dans la table des matières du numéro de mai 2017 à la page e269.

Mrs L.F.'s recent laboratory results revealed a hemoglobin A_{1c} level of 7.8% and a low-density lipoprotein cholesterol level of 2.6 mmol/L. Her complete blood count results, renal function, and liver enzyme levels were within normal limits. In the clinic today, her body mass index is 26 kg/m² and her blood pressure is 124/82 mm Hg. Her CHADS₂ (congestive heart failure, hypertension, age \geq 75 y, diabetes mellitus, previous stroke or transient ischemic attack) score is 3. Her HAS-BLED (hypertension with a systolic blood pressure $>$ 160 mm Hg, abnormal renal or liver function, stroke [caused by a bleed], bleeding, labile international normalized ratio [INR], elderly [age $>$ 65 y], drugs [ASA, nonsteroidal anti-inflammatory drugs (NSAIDs)] or alcohol [\geq 8 drinks/wk]) score is 2, which is based on her age and ASA use. (This score does not take into account her other medications that increase her risk of bleeding [ie, ticagrelor and paroxetine]).

Mrs L.F. has an indication for an OAC for AF stroke prevention; however, you decide to consult her cardiologist, as she is currently taking DAPT for her recent ACS and coronary stents.

Bringing evidence to practice

Triple therapy might be prescribed for patients with concomitant AF and recent ACS, as DAPT has been shown to be superior to an OAC for reducing the risk of stent thrombosis,⁶ but was inferior to an OAC for preventing thrombotic events in patients with AF.⁷ The 2016 Canadian Cardiovascular Society (CCS) guidelines for the management of AF recommend TT (81 mg/d of ASA, 75 mg/d of clopidogrel, and an OAC) for 3 to 6 months in patients with AF who are 65 years of age and older, have a CHADS₂ score of 1 or more, and have undergone PCI, followed by clopidogrel plus an OAC for 6 to 9 months (12 months total) after the index event, and then OAC monotherapy.¹ However, this is a conditional recommendation based on low-quality evidence.¹ In place of TT, some cardiologists might choose DAPT for patients with a CHADS₂ score less than 2 or dual therapy (ie, clopidogrel plus an OAC) in patients with a high risk of bleeding.¹

While there are several large randomized controlled trials (RCTs) evaluating antithrombotic regimens for ACS or AF alone, the available evidence for patients with concurrent ACS and AF is minimal, and is primarily based on observational studies and open-label RCTs (Table 1).^{1,2,8-12} Meta-analyses have attempted to quantify the benefit of TT compared with other antithrombotic regimens; however, results are inconclusive owing to variance in the proportion of patients with ACS at baseline, lack of reporting of patient-specific risk factors (ie, CHADS₂ and HAS-BLED scores), various durations of TT, and poor study quality.^{3,13,14} Conversely, the risk of bleeding with TT has been well quantified. Compared with DAPT or dual therapy, TT doubles the overall risk

of bleeding and is associated with a 5% to 15% rate of major bleeding at 1 year.^{3,9,15,16} Approximately 1 in 10 bleeds are fatal.^{9,15} Not surprisingly, the rate of bleeding increases with increasing duration of TT.⁴

Two open-label RCTs^{2,9} have compared TT to dual therapy in patients who underwent PCI (Table 1).^{2,8-12} The WOEST (What is the Optimal Antiplatelet and Anticoagulant Therapy in Patients with Oral Anticoagulation and Coronary Stenting) trial compared warfarin plus clopidogrel with TT (ASA, warfarin, and clopidogrel) in 573 patients who received a coronary stent (69% had AF).⁹ The PIONEER-AF-PCI (Open-label, Randomized, Controlled, Multicenter Study Exploring Two Treatment Strategies of Rivaroxaban and a Dose-adjusted Oral Vitamin K Antagonist Treatment Strategy in Subjects with Atrial Fibrillation Who Undergo PCI) study, conducted with 2124 patients with AF who underwent PCI, had 3 treatment arms: dual therapy (low-dose rivaroxaban [15 mg/d] plus clopidogrel); TT with very low-dose rivaroxaban (2.5 mg twice daily); and TT with warfarin.² Neither study was powered to examine thrombotic events and thus differences in efficacy might not have been detected.^{2,9} Both trials investigated any bleeding as the primary end point and concluded that dual therapy resulted in less bleeding than TT.^{2,9} In the PIONEER-AF-PCI trial, a summary of which is available at **CFPlus**,* the primary end point was driven by bleeding requiring medical attention, and the difference in rate of major bleeding was not statistically significant between groups.² Further, only approximately 25% to 50% of patients had ACS as their index event.^{2,9} Based on the WOEST study, the CCS guidelines recommend dual therapy (clopidogrel plus OAC) for 12 months in patients with AF who undergo *elective* PCI.¹

Selection of anticoagulants for TT. Most of the limited evidence regarding TT is for warfarin. The aforementioned meta-analyses that assessed TT only included vitamin K antagonists—these studies provide the largest body of evidence (15 and 18 studies, N=7182 and N=17708, respectively), although both are largely based on observational data.^{3,13} If warfarin is used, consider an INR target of 2.0 to 2.5 and monitor INR frequently (eg, every 2 weeks), although this narrow target can be difficult to achieve.^{1,17,18} The 2016 CCS AF guidelines suggest, based on extrapolation of data from the direct oral anticoagulant (DOAC) AF trials, using a DOAC, such as apixaban, dabigatran, or rivaroxaban, preferentially to warfarin for patients with nonvalvular AF and recent

*The RxFiles newsletter and chart on Duration of Dual Antiplatelet Therapy and Triple Therapy for Cardiovascular and Cerebrovascular Indications and a summary of the PIONEER-AF-PCI trial are available at www.cfp.ca. Go to the full text of this article online and click on the CFPlus tab.

Table 1. Summary of RCTs

STUDY	POPULATION	INTERVENTION OR COMPARATOR	OUTCOMES	COMMENTS
TT RCTs of patients who received a coronary stent				
PIONEER-AF-PCI,² 2016 <ul style="list-style-type: none"> Open-label, randomized trial 26 countries (about 10% from North America) N = 2124 	<ul style="list-style-type: none"> Nonvalvular AF and PCI with stent Mean age 70 y Elective PCI: 61.5% CHA₂DS₂-VASC score: 0-1, 9.5%; 2-4, 54.7%; 5-7, 35.9% HAS-BLED score: ≤ 2, 29.8%; 3-4, 65.8%; ≥ 5, 4.5% 	<ul style="list-style-type: none"> Group 1: 15 mg/d of rivaroxaban (10 mg/d if CrCl 30-50 mL/min) and P2Y₁₂ inhibitor for 12 mo Group 2: 2.5 mg of rivaroxaban twice daily and DAPT for 1, 6, or 12 mo; step down to rivaroxaban and ASA (75-100 mg/d) until 12 mo after stent Group 3: warfarin (INR 2.0-3.0) and DAPT for 1, 6, or 12 mo; step down to warfarin and ASA (75-100 mg/d) until 12 mo after stent P2Y₁₂ inhibitor: 94% clopidogrel Proportion of patients taking 10 mg/d of rivaroxaban not reported 	<ul style="list-style-type: none"> Primary end point of clinically significant bleeding (composite of TIMI major and minor bleeding, and bleeding requiring medical attention): group 1, 16.8%; group 2, 18%; group 3, 26.7% P < .01 for groups 1 and 2 vs group 3; NNT = 11 and NNT = 12, respectively, at 1 y CV event (CV death, MI, or stroke): no difference 	<ul style="list-style-type: none"> DAPT duration for groups 2 and 3 (non-randomized): 1 mo, 15.8%; 6 mo, 34.9%; 12 mo, 49.3% PPI use at baseline: 38% Not powered to assess CV outcomes Difference in major bleeding was not statistically significant between groups
ISAR-TRIPLE,⁸ 2015 <ul style="list-style-type: none"> Open-label, randomized trial Germany and Denmark N = 614 	<ul style="list-style-type: none"> Indication for long-term OAC and need for PCI Mean age 73 y > 65% stable angina > 80% AF DES: 100% CHADS₂ score: 0-1, 17%-21%; 2-3, 61%-64%; 4-5, 13%-20%; > 5, 1%-2% CHADS₂ score ≥ 3: 6 wk (22.4%) vs 6 mo (14.5%) 	<ul style="list-style-type: none"> TT (75 mg/d of clopidogrel, 75-200 mg/d of ASA, and warfarin [INR 2.0-3.0]) for 6 wk vs 6 mo 	<ul style="list-style-type: none"> Primary end point (composite of death, MI, stent thrombosis, stroke, and TIMI major bleeding): no difference at 9 mo 	<ul style="list-style-type: none"> No significant differences in secondary end points between groups, including TIMI major bleeding No net clinical benefit between 6 mo vs 6 wk of TT
WOEST,⁹ 2013 <ul style="list-style-type: none"> Open-label, randomized trial Netherlands N = 571 	<ul style="list-style-type: none"> Indication for long-term OAC and need for PCI Mean age 70 y 69% AF Only 27% had ACS at baseline 65% DES, 30% BMS 	<ul style="list-style-type: none"> Dual therapy (75 mg/d of clopidogrel and warfarin) for 12 mo vs TT (80-100 mg/d of ASA, 75 mg/d of clopidogrel, and warfarin) for 12 mo Target INR of 2.0-3.0 for both groups 	<ul style="list-style-type: none"> Primary end point (any bleeding at 1 y): 19.4% vs 44.4%, HR = 0.36, P < .0001, NNT = 4 Secondary end point (composite of death, MI, stroke, target vessel revascularization, and stent thrombosis): 11.1% vs 17.6%, HR = 0.6, P = .025, NNT = 16, driven by reduction in death 	<ul style="list-style-type: none"> Duration -BMS: 1 mo to 1 y -DES: at least 1 y No significant difference in TIMI major bleeding Underpowered for ischemic events PPI use at baseline: about one-third

Continued on page 378

Table 1 continued from page 377

STUDY	POPULATION	INTERVENTION OR COMPARATOR	OUTCOMES	COMMENTS
TT trials with direct OACs for secondary ACS prevention*				
<p>ATLAS ACS 2-TIMI 51,¹⁰ 2012</p> <ul style="list-style-type: none"> • Randomized, double-blind phase 3 trial • 44 countries (5.5% from North America) • N = 15 526 • Missing data for 15.5% patients who prematurely discontinued the study; vital status not obtained for 1117 (7.2%) at the end of the trial 	<ul style="list-style-type: none"> • Mean age 62 y • STEMI: 50% • NSTEMI: 25.6% • Unstable angina: 24% • 60% underwent revascularization 	<p>In addition to ASA plus clopidogrel or ticlopidine:</p> <ul style="list-style-type: none"> • Placebo vs 2.5 or 5 mg of rivaroxaban twice daily <p>Mean of 13 mo</p>	<ul style="list-style-type: none"> • Primary end point (composite of CV death, MI, and stroke): placebo, 10.7%; 2.5-mg rivaroxaban, 9.1% (NNT = 63); 5-mg rivaroxaban, 8.8% (NNT = 53) • Compared with placebo, 2.5 mg of rivaroxaban (but not 5 mg) decreased CV events (4.1% vs 2.7%) and overall mortality (4.5% vs 2.9%) ($P < .05$ for both) • TIMI major bleeding not associated with CABG: placebo, 0.6%; 2.5-mg rivaroxaban, 1.8% (NNH = 84); 5-mg rivaroxaban, 2.4% (NNH = 56) • Fatal bleeding: not statistically significant 	<ul style="list-style-type: none"> • In Canada, neither 2.5-mg nor 5-mg rivaroxaban tablets are commercially available, and 10-mg tablets are not scored
<p>RE-DEEM,¹¹ 2011</p> <ul style="list-style-type: none"> • Randomized, double-blind phase 2 trial • 24 countries (5.4% from North America) • N = 1861 	<ul style="list-style-type: none"> • Recent ACS • STEMI: 60% • NSTEMI: 40% • PCI: 55% • Mean age 61 y 	<p>In addition to ASA plus a P2Y₁₂ inhibitor:</p> <ul style="list-style-type: none"> • Placebo vs 50, 75, 110, and 150 mg of dabigatran twice daily 	<ul style="list-style-type: none"> • Primary end point (major [ISTH] or clinically relevant minor bleeding) at 6 mo: placebo, 2.2%; 50 mg, 3.5%; 75 mg, 4.3%; 110 mg, 7.9%; and 150 mg, 7.8%; $P < .001$ for linear trend • Ischemic CV events: not statistically significant (underpowered to assess) 	<ul style="list-style-type: none"> • Addition of dabigatran to DAPT in post-MI patients was associated with a dose-dependent increase in major or clinically relevant minor bleeding • 110-mg and 150-mg dabigatran groups associated with a 4-fold higher risk of bleeding than placebo
<p>APPRAISE-2,¹² 2011</p> <ul style="list-style-type: none"> • Randomized, double-blind trial • After enrolling 7392 patients, terminated prematurely owing to increased bleeding risk without reduction in ischemic events 	<ul style="list-style-type: none"> • Recent ACS and ≥ 2 high-risk features • STEMI: 40% • NSTEMI: 42% • Unstable angina: 18% • PCI: 44% • Median age 67 y 	<p>In addition to ASA plus a P2Y₁₂ inhibitor:</p> <ul style="list-style-type: none"> • 5 mg of apixaban twice daily (2.5 mg twice daily if CrCl < 40 mL/min) vs placebo <p>Median 8 mo</p>	<ul style="list-style-type: none"> • Primary end point (CV death, MI, or stroke): apixaban, 7.5% vs placebo, 7.9% ($P = .51$) • TIMI major bleeding: apixaban, 1.3% vs placebo, 0.5% (NNH = 125) 	<ul style="list-style-type: none"> • Addition of apixaban to DAPT after ACS increased major bleeding risk without reducing ischemic events • PPI use at baseline: 24%

Continued on page 379

Table 1 continued from page 378

ACS—acute coronary syndrome; AF—atrial fibrillation; APPRAISE-2—Apixaban for Prevention of Acute Ischemic Events 2; ASA—acetylsalicylic acid; ATLAS ACS#2-TIMI 51—Anti-Xa Therapy to Lower Cardiovascular Events in Addition to Standard Therapy in Subjects with Acute Coronary Syndrome—Thrombolysis in Myocardial Infarction 51; BMS—bare-metal stent; CABG—coronary artery bypass graft; CHA₂DS₂-VASc—congestive heart failure, hypertension, age \geq 75 y, diabetes mellitus, stroke or transient ischemic attack, vascular disease (previous MI, peripheral artery disease, or aortic plaque), age 65–74 y, sex category (ie, female); CHADS₂—congestive heart failure, hypertension, age \geq 75 y, diabetes mellitus, and previous stroke or transient ischemic attack; CrCl—creatinine clearance; CV—cardiovascular; DAPT—dual antiplatelet therapy; DES—drug-eluting stent; HAS-BLED—hypertension with a systolic blood pressure $>$ 160 mm Hg, abnormal renal or liver function, stroke (caused by a bleed), bleeding, labile INR, elderly (age $>$ 65 y), drugs (ASA, NSAIDs) or alcohol (\geq 8 drinks/wk); HR—hazard ratio; INR—international normalized ratio; ISAR-TRIPLE—Intracoronary Stenting and Antithrombotic Regimen—testing of a 6-week versus a 6-month Clopidogrel Treatment Regimen in Patients with Concomitant Aspirin and Oral Anticoagulant Therapy Following Drug-eluting Stenting; ISTH—International Society on Thrombosis and Hemostasis; MI—myocardial infarction; NNH—number needed to harm; NNT—number needed to treat; NSAID—nonsteroidal anti-inflammatory drug; NSTEMI—non-ST-segment elevation MI; OAC—oral anticoagulant; PCI—percutaneous coronary intervention; PIONEER-AF-PCI—Open-label, Randomized, Controlled, Multicenter Study Exploring Two Treatment Strategies of Rivaroxaban and a Dose-adjusted Oral Vitamin K Antagonist Treatment Strategy in Subjects with Atrial Fibrillation Who Undergo Percutaneous Coronary Intervention; PPI—proton pump inhibitor; RCT—randomized controlled trial; RE-DEEM—Randomised Dabigatran Etilixate Dose Finding Study in Patients with Acute Coronary Syndromes Post Index Event with Additional Risk Factors for Cardiovascular Complications Also Receiving Aspirin and Clopidogrel; STEMI—ST-segment elevation MI; TIMI—Thrombolysis in Myocardial Infarction; TT—triple therapy; WOEST—What is the Optimal Antiplatelet and Anticoagulant Therapy in Patients with Oral Anticoagulation and Coronary Stenting.

*Proportion of patients with AF not reported in the studies.

ACS.¹ However, the clinical efficacy and safety of DOACs in a TT regimen has not been established.

Of the DOACs, only rivaroxaban and dabigatran have randomized controlled *safety* data compared with warfarin (as part of TT) in patients with AF (Table 1).^{2,8-12,19} However, these trials were not powered to evaluate *efficacy*, and therefore have not established a reduction in stroke and systemic embolism rates in AF. The PIONEER-AF-PCI study compared 15 mg of rivaroxaban daily plus 75 mg of clopidogrel daily, and 2.5 mg of rivaroxaban twice daily plus DAPT (75 mg/d of clopidogrel plus 75 to 100 mg/d of ASA), with warfarin plus DAPT (target INR of 2.0 to 3.0).² In terms of safety, both rivaroxaban strategies resulted in less clinically significant bleeding compared with warfarin (differences in major bleeding rates were not statistically significant).² At the time of publication, 2.5-mg tablets of rivaroxaban are not commercially available in Canada. As for dabigatran, a subgroup analysis of the RE-LY (Randomized Evaluation of Long-term Anticoagulation Therapy in Patients with Atrial Fibrillation and who are at Increased Risk of Stroke) trial evaluated the effect of DAPT with an OAC (dabigatran or warfarin) in preventing stroke and systemic embolism in a small proportion (4.9%) of patients with AF who were inadvertently taking a TT regimen at some point during the 2 years of follow-up.¹⁹ There was limited detail regarding the duration of TT in these patients.¹⁹ The addition of DAPT to an OAC increased major bleeding, but the absolute risk was lowest with 110 mg of dabigatran twice daily.¹⁹ The other landmark AF trials that compared DOACs with warfarin excluded patients taking clopidogrel, and only approximately one-third of the patients were taking ASA.^{20,21}

Three of the DOACs have been compared with placebo in TT regimens for secondary ACS prevention (Table 1)^{2,8-12}; however, the proportion of patients with AF was not reported.¹⁰⁻¹² The RCTs involving dabigatran and apixaban failed to demonstrate a benefit, but revealed

increased major bleeding rates.^{11,12} The rivaroxaban trial used 2.5-mg tablets twice daily (not commercially available in Canada), which reduced the risk of cardiovascular events but increased the risk of major bleeding.¹⁰

Selection of antiplatelets for TT. Clopidogrel is the preferred antiplatelet to be used in combination with ASA and an OAC.¹ The newer, more potent antiplatelet agents, prasugrel and ticagrelor, are not recommended owing to an increased risk of bleeding compared with clopidogrel^{22,23} and limited data on their role as part of TT.¹ However, if clopidogrel is not an option (eg, owing to allergy, stent thrombosis while receiving treatment), ticagrelor or prasugrel might be considered.¹ Aside from antiplatelet choice, low-dose ASA (81 mg/d) is recommended for patients receiving TT.¹

Duration of TT. The duration of TT is highly individualized.* The CCS guidelines recommend 3 to 6 months of therapy, but note the duration is dependent on perceived risks of coronary stent thrombosis and major bleeding, such as the patient's HAS-BLED score, type of stent placed (bare metal vs drug eluting), and risk factors for stent thrombosis (eg, diabetes mellitus, first-generation drug-eluting stents, number of stents).¹

Various durations of TT have been evaluated in RCTs.^{2,8,9} The ISAR-TRIPLE (Intracoronary Stenting and Antithrombotic Regimen—testing of a 6-week versus a 6-month Clopidogrel Treatment Regimen in Patients with Concomitant Aspirin and Oral Anticoagulant Therapy Following Drug-eluting Stenting) study compared 6 weeks with 6 months of TT and found no statistically significant difference between the groups for the primary composite end point of death, myocardial infarction, stent thrombosis, ischemic stroke, and major bleeding.⁸ However, only one-third of the study population had recent ACS and 84% had AF (Table 1).^{2,8-12} The primary end points for the WOEST and PIONEER-AF-PCI

trials were measured at 1 year; however, the duration of TT was at the discretion of the clinician.^{2,9} Only 22% and 66% of patients enrolled in the PIONEER-AF-PCI and WOEST studies, respectively, received TT for 12 months. Once TT is complete, the patient should be stepped down to dual therapy (ie, an OAC plus an antiplatelet agent) for up to 12 months after stent insertion, followed by an OAC alone indefinitely.¹

Communication among the cardiologist, primary care prescriber, and pharmacist is key to ensuring patients receive the appropriate regimen for the appropriate amount of time.

Reducing the risk of bleeding. The HAS-BLED score is a useful tool for assessing the risk of bleeding for patients with AF.¹ Addressing reversible risk factors is crucial in reducing bleeding risk, especially for patients taking TT. These risk factors include uncontrolled blood pressure, labile INR, use of medications that predispose the patient to bleeding (eg, NSAIDs, corticosteroids, selective serotonin reuptake inhibitors), and frequent alcohol consumption (ie, ≥ 8 alcoholic drinks per week). Patients taking TT should have their bleeding risk assessed before initiation and throughout treatment.

The addition of a proton pump inhibitor (PPI) should be considered as gastroprotection for patients taking TT, particularly for those with a history of gastrointestinal bleeding or ulcers.^{1,16,17,24} While there is a lack of data addressing the efficacy of gastroprotection in TT, evidence does show that PPIs reduce the risk of upper gastrointestinal bleeding by at least 50% in patients taking DAPT.²⁵ Previously, concerns were raised regarding a potential drug-drug interaction between PPIs and clopidogrel based on observational trial data.²⁶ More recent RCT data suggest a clinically significant interaction is unlikely. However, if initiating a PPI in a patient taking clopidogrel, consider selecting an agent other than omeprazole or esomeprazole owing to a lower risk of drug interaction.²⁷ Once TT is complete, the PPI should be discontinued if it is no longer necessary.

Box 1 provides a list of practical suggestions for facilitating TT in practice.

Back to Mrs L.F.

Mrs L.F.'s cardiologist would like to see her in his office, but in the meantime, he asks you to stop her ticagrelor and initiate 75 mg of clopidogrel daily (starting in the morning after her last evening dose of ticagrelor) for 10 months (ie, she will receive a P2Y₁₂ inhibitor for a total of 12 months after coronary stent insertion). She is to continue taking her low-dose ASA for another month, then stop (ie, she will receive ASA therapy for a total of 3 months after coronary stent insertion). She is prescribed 3 mg of warfarin

daily, with a suggested INR target of 2.0 to 2.5 while taking TT.

You decide to initiate 40 mg of pantoprazole daily while Mrs L.F. is receiving TT, and also decide to increase her metoprolol to 75 mg twice daily to achieve better rate control. You reassess her paroxetine, as selective serotonin reuptake inhibitors can increase the risk of gastrointestinal bleeding.²⁸ As she has not had any hot flashes in years, you decide to taper her paroxetine for eventual discontinuation. You also emphasize to her the importance of adhering to TT for the length of time prescribed, describe the signs and symptoms of bleeding, and recommend she avoid using any over-the-counter products that might increase her risk of bleeding (eg, NSAIDs, vitamin E, high-dose omega-3 [3 to 4 g/d], G natural health products such as ginkgo, ginseng, and garlic).

Conclusion

Questions remain regarding the ideal antithrombotic regimen and treatment duration for patients with AF who have ACS or who underwent PCI with coronary stenting. Balancing the risk of thrombotic events and bleeding is a therapeutic challenge. A cardiologist should be consulted before initiating and determining the duration of TT, with a clear plan for step-down to a dual- or single-agent regimen once TT is complete. As bleeding risk is cumulative, clear communication among health care providers, patients, and caregivers is important to facilitate adherence to the recommended duration of TT. Additionally, addressing any reversible risk factors for bleeding and considering gastroprotection are important steps to optimizing patient safety. 🌿

Ms Shmyr is a staff pharmacist in the Saskatoon Health Region in Saskatchewan. **Dr Van der Merwe** is Clinical Assistant Professor in the Geriatric Evaluation and Management Program for the Saskatoon Health Region. **Ms Yakiwchuk** is Clinical Coordinator in the Pharmacy Department and is a clinical pharmacist in the Geriatric Evaluation and Management Program for the Saskatoon Health Region. **Dr Barry** is Clinical Pharmacy and Research Specialist for Lower Mainland Pharmacy Services at Chilliwack General Hospital in British Columbia and Assistant Professor (Partner) in the Faculty of Pharmaceutical Sciences at the University of British Columbia. **Ms Kosar** is Information Specialist for the RxFiles Academic Detailing Program for the Saskatoon Health Region and Assistant Clinical Professor in the College of Pharmacy at the University of Saskatchewan in Saskatoon.

Acknowledgment

We thank **Dr Roland Halil**, a clinical pharmacist for the Bruyère Academic Family Health Team in Ottawa, Ont, for his assistance.

Competing interests

RxFiles and contributing authors do not have any commercial competing interests. RxFiles Academic Detailing Program is funded through a grant from Saskatchewan Health to Saskatoon Health Region; additional "not for profit; not for loss" revenue is obtained from sales of books and online subscriptions. No financial assistance was obtained for this publication.

Correspondence

Ms Lynette Kosar; e-mail lynette@rxfiles.ca

References

- Macle L, Cairns J, Leblanc K, Tsang T, Skanes A, Cox JL, et al. 2016 Focused update of the Canadian Cardiovascular Society guidelines for the management of atrial fibrillation. *Can J Cardiol* 2016;32(10):1170-85. Epub 2016 Sep 6.
- Gibson CM, Mehran R, Bode C, Halperin J, Verheugt FW, Wildgoose P, et al. Prevention of bleeding in patients with atrial fibrillation undergoing PCI. *N Engl J Med* 2016;375(25):2423-34. Epub 2016 Nov 14.

3. D'Ascenzo F, Taha S, Moretti C, Omedè P, Grossomarra W, Persson J, et al. Meta-analysis of randomized controlled trials and adjusted observational results of use of clopidogrel, aspirin, and oral anticoagulants in patients undergoing percutaneous coronary intervention. *Am J Cardiol* 2015;115(9):1185-93. Epub 2015 Feb 12.
4. Lamberts M, Olesen JB, Ruwald MH, Hansen CM, Karasoy D, Kristensen SL, et al. Bleeding after initiation of multiple antithrombotic drugs, including triple therapy, in atrial fibrillation patients following myocardial infarction and coronary intervention: a nationwide cohort study. *Circulation* 2012;126(10):1185-93. Epub 2012 Aug 6.
5. Woods EA, Ackman ML, Graham MM, Koshman SL, Boswell RM, Barry AR. Anticoagulant and antiplatelet prescribing patterns for patients with atrial fibrillation after percutaneous coronary intervention. *Can J Hosp Pharm* 2016;69(4):280-5. Epub 2016 Aug 31.
6. Leon MB, Baim DS, Popma JJ, Gordon PC, Cutlip DE, Ho KK, et al. A clinical trial comparing three antithrombotic-drug regimens after coronary-artery stenting. Stent Anticoagulation Restenosis Study Investigators. *N Engl J Med* 1998;339(23):1665-71.
7. ACTIVE Writing Group. Clopidogrel plus aspirin versus oral anticoagulation for atrial fibrillation in the Atrial Fibrillation Clopidogrel Trial with Irbesartan for Prevention of Vascular Events (ACTIVE W): a randomised controlled trial. *Lancet* 2006;367(9526):1903-12.
8. Fiedler KA, Maeng M, Mehilli J, Schulz-Schüpke S, Byrne RA, Sibbing D, et al. Duration of triple therapy in patients requiring oral anticoagulation after drug-eluting stent implantation: the ISAR-TRIPLE trial. *J Am Coll Cardiol* 2015;65(16):1619-29.
9. Dewilde WJW, Oirbans T, Verheugt FWA, Kelder JC, De Smet BJGL, Herrman JP, et al. Use of clopidogrel with or without aspirin in patients taking oral anticoagulant therapy and undergoing percutaneous coronary intervention: an open-label, randomised, controlled trial. *Lancet* 2013;381(9872):1107-15. Epub 2013 Feb 13.
10. Mega JL, Braunwald E, Wiviott SD, Bassand JP, Bhatt DL, Bode C, et al. Rivaroxaban in patients with a recent acute coronary syndrome. *N Engl J Med* 2012;366(1):9-19. Epub 2011 Nov 13.
11. Oldgren J, Budaj A, Granger CB, Khder Y, Roberts J, Siegbahn A, et al. Dabigatran vs. placebo in patients with acute coronary syndromes on dual antiplatelet therapy: a randomized, double-blind, phase II trial. *Eur Heart J* 2011;32(22):2781-9. Epub 2011 May 7.
12. Alexander JH, Lopes RD, James S, Kilaru R, He Y, Mohan P, et al. Apixaban with antiplatelet therapy after acute coronary syndrome. *N Engl J Med* 2011;365(8):699-708. Epub 2011 Jul 24.
13. Liu J, Fan M, Zhao J, Zhao B, Zhang C, Liu C, et al. Efficacy and safety of antithrombotic regimens after coronary intervention in patients on oral anticoagulation: traditional and Bayesian meta-analysis of clinical trials. *Int J Cardiol* 2016;205:89-96. Epub 2015 Dec 17.
14. Zhao HJ, Zheng ZT, Wang ZH, Li SH, Zhang Y, Zhong M, et al. "Triple therapy" rather than "triple threat": a meta-analysis of the two antithrombotic regimens after stent implantation in patients receiving long-term oral anticoagulant treatment. *Chest* 2011;139(2):260-70.
15. Andrade JG, Deyell MW, Khoo C, Lee M, Humphries K, Cairns JA. Risk of bleeding on triple antithrombotic therapy after percutaneous coronary intervention/stenting: a systematic review and meta-analysis. *Can J Cardiol* 2013;29(2):204-12. Epub 2012 Oct 2.
16. Sørensen R, Hansen ML, Abildstrom SZ, Hvelplund A, Andersson C, Jørgensen C, et al. Risk of bleeding in patients with acute myocardial infarction treated with different combinations of aspirin, clopidogrel, and vitamin K antagonists in Denmark: a retrospective analysis of nationwide registry data. *Lancet* 2009;374(9706):1967-74.
17. Levine GN, Bates ER, Bittl JA, Brindis RG, Fihn SD, Fleisher LA, et al. 2016 ACC/AHA guideline focused update on duration of dual antiplatelet therapy in patients with coronary artery disease: a report of the American College of Cardiology/American Heart Association Task Force on Clinical Practice Guidelines. *J Thorac Cardiovasc Surg* 2016;152(5):1243-75.
18. Lip GYH, Windecker S, Huber K, Kirchhof P, Marin F, Ten Berg JM, et al. Management of antithrombotic therapy in atrial fibrillation patients presenting with acute coronary syndrome and/or undergoing percutaneous coronary or valve interventions: a joint consensus document of the European Society of Cardiology Working Group on Thrombosis, European Heart Rhythm Association (EHRA), European Association of Percutaneous Cardiovascular Interventions (EAPCI) and European Association of Acute Cardiac Care (ACCA) endorsed by the Heart Rhythm Society (HRS) and Asia-Pacific Heart Rhythm Society (APHRS). *Eur Heart J* 2014;35(45):3155-79. Epub 2014 Aug 25.
19. Dans AL, Connolly SJ, Wallentin L, Yang S, Nakamya J, Brueckmann M, et al. Concomitant use of antiplatelet therapy with dabigatran or warfarin in the Randomised Evaluation of Long-Term Anticoagulation Therapy (RE-LY) trial. *Circulation* 2013;127(5):634-40. Epub 2012 Dec 27.
20. Granger CB, Alexander JH, McMurray JJV, Lopes RD, Hylek EM, Hanna M, et al. Apixaban versus warfarin in patients with atrial fibrillation. *N Engl J Med* 2011;365(11):981-92. Epub 2011 Aug 27.
21. Patel MR, Mahaffey KW, Garg J, Pan G, Singer DE, Hacke W, et al. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. *N Engl J Med* 2011;365(10):883-91. Epub 2011 Aug 10.
22. Wallentin L, Becker RC, Budaj A, Cannon CP, Emanuelsson H, Held C, et al. Ticagrelor versus clopidogrel in patients with acute coronary syndromes. *N Engl J Med* 2009;361(11):1045-57. Epub 2009 Aug 30.
23. Wiviott SD, Braunwald E, McCabe CH, Montalescot G, Ruzyllo W, Gottlieb S, et al. Prasugrel versus clopidogrel in patients with acute coronary syndromes. *N Engl J Med* 2007;357(20):2001-15. Epub 2007 Nov 4.
24. Agewall S, Cattaneo M, Collet JP, Andreotti F, Lip GYH, Verheugt FWA, et al. Expert position paper on the use of proton pump inhibitors in patients with cardiovascular disease and antithrombotic therapy. *Eur Heart J* 2013;34(23):1708-13. Epub 2013 Feb 20.
25. Siller-Matula JM, Jilma B, Schrör K, Christ G, Huber K. Effect of proton pump inhibitors on clinical outcome in patients treated with clopidogrel: a systematic review and meta-analysis. *J Thromb Haemost* 2010;8(12):2624-41.
26. Juurlink DN, Gomes T, Ko DT, Szmítko PE, Austin PC, Tu JV, et al. A population-based study of the drug interaction between proton pump inhibitors and clopidogrel. *CMAJ* 2009;180(7):713-8. Epub 2009 Jan 28.
27. Bhatt DL, Cryer BL, Contant CF, Cohen M, Lanus A, Schnitzer TJ, et al. Clopidogrel with or without omeprazole in coronary artery disease. *N Engl J Med* 2010;363(20):1909-17. Epub 2010 Oct 6.
28. Anglin R, Yuan Y, Moayyedi P, Tse F, Armstrong D, Leontiadis GI. Risk of upper gastrointestinal bleeding with selective serotonin reuptake inhibitors with or without concurrent nonsteroidal anti-inflammatory use: a systematic review and meta-analysis. *Am J Gastroenterol* 2014;109(6):811-9. Epub 2014 Apr 29.

— * * * —